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MIMO Radiated Spurious Emission Measurements (242 Tones) — UNII Band 5
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Plot 7-671. Radiated Spurious Plot above 1GHz MIMO (802.11ax — UNII Band 5 — 20MHz - Ch.45) — LPI/SP

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 5935MHz
Channel: 2
Froquency | popuctyy | AmtPel | Ammae | DL | dretver | ACL | oocion | swongth | | g ey
[degree] Factor [dB] [dBuV/m]
* 11870.00 Average H - - -76.92 13.10 0.00 43.18 53.98 -10.80
* 11870.00 Peak H - - -65.46 13.10 0.00 54.64 73.98 -19.34
* 17805.00 Average H - - -75.66 18.32 0.00 49.66 53.98 -4.32
* 17805.00 Peak H - - -64.76 18.32 0.00 60.56 73.98 -13.42
* 23740.00 Average H - - -66.73 3.93 -9.54 34.66 53.98 -19.32
* 23740.00 Peak H - - -56.39 3.93 -9.54 45.00 73.98 -28.98
29675.00 Peak H - - -56.15 6.11 -9.54 47.42 68.20 -20.78

Table 7-70. Radiated Measurements MIMO (242 Tones) — LPI/SP

FCC ID: A3LSMS911U

MEASUREMENT REPORT

(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1M2209010096-16.A3L

Test Dates:

9/03/2022 — 11/23/2022

EUT Type:

Portable Handset
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@ clement

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6175MHz
Channel: 45
Turntable Distance Field A
I e R O POt R T frot R e S Bl R e
* 12350.00 Average H - - -75.89 13.25 0.00 44.36 53.98 -9.62
* 12350.00 Peak H - - -65.74 13.25 0.00 54.51 73.98 -19.47
* 18525.00 Average H - - -66.28 1.68 -9.54 32.86 53.98 -21.12
* 18525.00 Peak H - - -56.24 1.68 -9.54 42.90 73.98 -31.08
24700.00 Peak H - - -56.35 4.25 -9.54 45.36 68.20 -22.84
30875.00 Peak H - - -56.41 6.73 -9.54 47.78 68.20 -20.42
Table 7-71. Radiated Measurements MIMO (242 Tones) — LPI/SP
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6415MHz
Channel: 93
Turntable Distance Field .
Vi | oo | Ty | wigntom | S| ot | oy | recten | Snet | g | Moo
12830.00 Peak H - - -65.80 14.45 0.00 55.65 68.20 -12.55
* 19245.00 Average H - - -66.49 2.45 -9.54 33.42 53.98 -20.56
* 19245.00 Peak H - - -55.82 2.45 -9.54 44.09 73.98 -29.89
25660.00 Peak H - - -54.94 4.57 -9.54 47.09 68.20 -21.11
32075.00 Peak H - - -56.01 6.88 -9.54 48.32 68.20 -19.88

Table 7-72. Radiated Measurements MIMO (242 Tones) — LPI/SP

FCC ID: A3LSMS911U

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1M2209010096-16.A3L

Test Dates:

EUT Type:

9/03/2022 — 11/23/2022 Portable Handset
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MIMO Radiated Spurious Emission Measurements (242 Tones) — UNII Band 6

Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
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Plot 7-672. Radiated Spurious Plot above 1GHz MIMO (802.11ax— UNIl Band 6 — 20MHz — Ch.105) — LPI

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6435MHz
Channel: 97
Turntable Distance Field .
12870.00 Peak H - - -65.77 14.14 0.00 55.37 68.20 -12.83
* 19305.00 Average H - - -66.12 2.29 -9.54 33.63 53.98 -20.35
* 19305.00 Peak H - - -55.51 2.29 -9.54 44.24 73.98 -29.74
25740.00 Peak H - - -55.62 4.49 -9.54 46.32 68.20 -21.88
32175.00 Peak H -55.50 7.04 -9.54 49.00 68.20 -19.20

Table 7-73. Radiated Measur

ements MIMO (242 Tones) — LPI

FCC ID: A3LSMS911U

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1M2209010096-16.A3L

Test Dates:
9/03/2022 — 11/23/2022

EUT Type:
Portable Handset
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@ clement

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6475MHz
Channel: 105
Turntable Distance Field A
T | oo | T | wlontom | S| o | oy | SoTecter | Stnat | g | W 68
12950.00 Peak H - - -65.50 14.37 0.00 55.87 68.20 -12.33
* 19425.00 Average H - - -66.10 2.36 -9.54 33.72 53.98 -20.26
* 19425.00 Peak H - - -56.15 2.36 -9.54 43.67 73.98 -30.31
25900.00 Peak H - - -55.29 4.84 -9.54 47.00 68.20 -21.20
32375.00 Peak H - - -56.02 6.78 -9.54 48.22 68.20 -19.98
Table 7-74. Radiated Measurements MIMO (242 Tones) — LPI
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6515MHz
Channel: 113
Turntable Distance Field -
T | oo | T | wiontom | S| i | o | SoTecter | Stonet | | Moo 68
13030.00 Peak H - - -76.55 14.39 0.00 44.84 68.20 -23.36
* 19545.00 Average H - - -66.05 2.31 -9.54 33.72 53.98 -20.26
* 19545.00 Peak H - - -55.58 2.31 -9.54 44.19 73.98 -29.79
26060.00 Peak H - - -56.25 4.92 -9.54 46.13 68.20 -22.07
32575.00 Peak H - - -55.46 6.55 -9.54 48.55 68.20 -19.65

Table 7-75. Radiated Measurements MIMO (242 Tones) — LPI

FCC ID: A3LSMS911U

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1M2209010096-16.A3L

Test Dates:
9/03/2022 — 11/23/2022

EUT Type:
Portable Handset
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@ clement

MIMO Radiated Spurious Emission Measurements (242 Tones) — UNII Band 7

Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
Horizonta SWT: 85.0ms
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Plot 7-673. Radiated Spurious Plot above 1GHz MIMO (802.11ax— UNIl Band 7 — 20MHz - Ch.149) — LPI/SP

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6535MHz
Channel: 117
Turntable Distance Field _—
13070.00 Peak H - - -66.01 14.13 0.00 55.12 68.20 -13.08
* 19605.00 Average H - - -66.17 2.79 -9.54 34.08 53.98 -19.90
* 19605.00 Peak H - - -54.92 2.79 -9.54 45.33 73.98 -28.65
26140.00 Peak H - - -55.61 4.83 -9.54 46.68 68.20 -21.52
32675.00 Peak H - - -55.89 6.85 -9.54 48.42 68.20 -19.78
Table 7-76. Radiated Measurements MIMO (242 Tones) — LPI/SP
Approved by:
FCC ID: ASLSMS911U MEAEgLéEEr:FCNJT%E:)ORT T::hnical M:nager
Test Report S/N: Test Dates: EUT Type:
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@ clement

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6695MHz
Channel: 149
Turntable Distance Field A
I e R O POt R T frot R e S Bl R e
* 13390.00 Average H - - -76.76 13.84 0.00 44.08 53.98 -9.89
* 13390.00 Peak H - - -66.60 13.84 0.00 54.24 73.98 -19.73
* 20085.00 Average H - - -65.83 3.04 -9.54 34.67 53.98 -19.31
* | 20085.00 Peak H - - -55.54 3.04 9.54 44.96 73.98 -29.02
26780.00 Peak H - - -56.02 5.16 -9.54 46.60 68.20 -21.60
33475.00 Peak H - - -54.92 7.26 -9.54 49.80 68.20 -18.40
Table 7-77. Radiated Measurements MIMO (242 Tones) — LPI/SP
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6875MHz
Channel: 185
Turntable Distance Field .
Fre[l?nl:-lezr]‘cy P AIE;/\F;;, : H:ir::tn[r:n] E‘:;';“r:g; L:Ineailgae;a] [dA;/c:;] f:;{:rc:f;] [?12337:1 [dIB_::n\;Iltm] ETED [
13750.00 Peak H - - -76.94 14.30 0.00 44.36 68.20 -23.84
* 20625.00 Average H - - -66.93 3.28 -9.54 33.81 53.98 -20.17
* 20625.00 Peak H - - -56.01 3.28 -9.54 44.73 73.98 -29.25
27500.00 Peak H - - -55.18 4.79 -9.54 47.06 68.20 -21.14
34375.00 Peak H - - -55.87 7.69 -9.54 49.28 68.20 -18.92

Table 7-78. Radiated Measurements MIMO (242 Tones) — LPI/SP

FCC ID: A3LSMS911U

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1M2209010096-16.A3L

Test Dates:

EUT Type:

9/03/2022 — 11/23/2022 Portable Handset
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MIMO Radiated Spurious Emission Measurements (242 Tones) — UNII Band 8

Trace: MaxHold RBW: 1 MHz
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Plot 7-674. Radiated Spurious Plot above 1GHz MIMO (802.11ax— UNIl Band 8 — 20MHz — Ch.209) — LPI

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6895MHz
Channel: 189
Turntable Distance Field A
I e O POt R T frot e S B T
13790.00 Peak H - - -66.07 14.46 0.00 55.39 68.20 -12.81
* 20685.00 Average H - - -66.52 3.27 -9.54 34.21 53.98 -19.77
* 20685.00 Peak H - - -55.91 3.27 -9.54 44.82 73.98 -29.16
27580.00 Peak H - - -55.38 5.23 -9.54 47.31 68.20 -20.89
34475.00 Peak H - - -55.45 7.64 -9.54 49.64 68.20 -18.56
Table 7-79. Radiated Measurements MIMO (242 Tones) — LPI
Approved by:
FCC ID: ASLSMS911U MEAE?:EEEMFCNJTT‘E:)ORT T::hnical M:nager
Test Report S/N: Test Dates: EUT Type:
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Worst Case Mode:
Worst Case Transfer Rate: MCSO0

802.11ax

Distance of Measurements: 1 & 3 Meters
Operating Frequency: 6995MHz
Channel: 209
Turntable Distance Field A
| Detestor | A o] - ey | S Bpvimy | Margin 8]
13990.00 Peak H - - -65.15 14.06 0.00 55.91 68.20 -12.29
* 20985.00 Average H - - -66.66 3.46 -9.54 34.26 53.98 -19.72
* 20985.00 Peak H - - -56.65 3.46 -9.54 44.27 73.98 -29.71
27980.00 Peak H - - -55.06 5.02 -9.54 47.41 68.20 -20.79
34975.00 Peak H - - -53.92 7.91 -9.54 51.44 68.20 -16.76
Table 7-80. Radiated Measurements MIMO (242 Tones) — LPI
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index: 61
Distance of Measurements: 1 & 3 Meters
Operating Frequency: 7115MHz
Channel: 233
Turntable Distance Field .
T | oo | Ty | wionom | S| ol | oy | Srcten | Sret | g | Moo G
14230.00 Peak H - - -66.43 14.64 0.00 55.21 68.20 -12.99
* 21345.00 Average H - - -66.52 3.78 -9.54 34.72 53.98 -19.26
* 21345.00 Peak H - - -56.06 3.78 -9.54 45.18 73.98 -28.80
28460.00 Peak H - - -55.79 5.45 -9.54 47.12 68.20 -21.08
35575.00 Peak H - - -53.73 7.65 -9.54 51.38 68.20 -16.82
Table 7-81. Radiated Measurements MIMO (242 Tones) — LPI
Approved by:
FCC ID: ASLSMS911U MEA(gléEE:\gFCNJTTg;)ORT T::hnical M:nager
Test Report S/N: Test Dates: EUT Type:
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7.7.3

15.407(b.6) §15.205 §15.209

Worst Case Mode:

Worst Case Transfer Rate:
RU Index

Distance of Measurements:
Operating Frequency:
Channel:

Trace: Average RBW: 100 kHz
PASS npetector: RMS  VBW: 300 kHz
Offset: 10.2 dB_SWT: 20 ms
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Plot 7-675. Radiated Lower Band Edge Plot MIMO

(Average — UNII Band 5) SP

Worst Case Mode:

Worst Case Transfer Rate:
RU Index

Distance of Measurements:
Operating Frequency:
Channel:

Trace: Average RBW: 100 kHz
PASS Detector: RMS =~ VBW: 300 kHz
Offset: 13.1 dB_SWT: 20 ms
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MIMO Radiated Band Edge Measurements (20MHz BW - Partial Tone — 106T)

Channel Power

PASS Rsbenss to sk
C 3 81.23 dBuV/m

Offset: 10.2 dB_SWT: 20 ms

5924.25924.45924.65924.8  5925.15925.35925.5

Frequency (MHz)

Plot 7-676. Radiated Lower Band Edge Plot MIMO

(Peak — UNII Band 5) SP

Trace: MaxHold RBW: 100 kHz
Detector: Peak VBW: 300 kHz
Offset: 16.7 dB_SWT: 20 ms

Channel Power
75.84 dBuV/m

PAS

130 4
120 1
= ~ 1201
£ £
3 3 1101
@ 100 1 g
g 2 100 4
£ £
=3 o 904
g 807 ]
@ o
© ©
o 601 ]
> N\_‘*N ™.
S T——— 60 1
40 50

7124.57124.77124.9

7125.27125.47125.67125.8

% N‘m
70 1

WM

| T g

7126.17126.37126.5

Frequency (MHz)

Plot 7-677. Radiated Upper Band Edge Plot MIMO

(Average — UNIl Band 8) LPI
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Plot 7-678. Radiated Upper Band Edge Plot MIMO
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7.74

15.407(b.6) §15.205 §15.209

Worst Case Mode:
Worst Case Transfer Rate:
RU Index

Distance of Measurements:

Operating Frequency:
Channel:

Trace: Average RBW: 100 kHz

PASS Detector: RMS  VBW: 300 kHz

Offset: 10.2 dB_SWT: 20 ms
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Plot 7-679. Radiated Lower Band Edge Plot MIMO

(Average — UNII Band 5) SP

Worst Case Mode:

Worst Case Transfer Rate:
RU Index

Distance of Measurements:
Operating Frequency:
Channel:

Trace: Average RBW: 100 kHz

PASS Detector: RMS  VBW: 300 kHz

Offset: 13.1 dB_SWT: 20 ms
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Plot 7-681. Radiated Upper Band Edge Plot MIMO

(Average — UNII Band 8) LPI
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Plot 7-680. Radiated Lower Band Edge Plot
MIMO (Peak — UNII Band 5) SP

Trace: MaxHold RBW: 100 kHz
PASS Detector: Peak VBW: 300 kHz
Offset: 13.1 dB_SWT: 20 ms

Channel Power
75.26 dBuV/m

-
w
o

120 1

Field Strength (dBuV/m)
A
<] o (=] -
o © © ©

~
o

60

50 1

iy

WM

7124.57124.77124.9

7125.27125.47125.67125.8
Frequency (MHz)

7126.17126.37126.5

Plot 7-682. Radiated Upper Band Edge Plot
MIMO (Peak — UNII Band 8) LPI

FCC ID: A3LSMS911U

MEASUREMENT REPORT

(CERTIFICATION)

Tech

Approved by:

nical Manager

Test Report S/N:
1M2209010096-16.A3L

Test Dates:

9/03/2022 — 11/23/2022

EUT Type:
Portable Handset

Page 395 of 399

© 2022 ELEMENT

V 9.0 02/01/2019

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.inffo@element.com.




® clement

1.7.5

15.407(b.5) §15.205 §15.209

Worst Case Mode: 802.11ax

Worst Case Transfer Rate: MCSO0

RU Index 65

Distance of Measurements: 3 Meters

Operating Frequency: 5965MHz

Channel: 3

Trace: Average RBW: 1 MHz 5913.97 MHz
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Plot 7-683. Radiated Lower Band Edge Plot MIMO

Frequency (MHz)

(Average — UNII Band 5) LPI/SP

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index 65
Distance of Measurements: 3 Meters
Operating Frequency: 7085MHz
Channel: 227
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Plot 7-684. Radiated Lower Band Edge Plot
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PAS

Trace: MaxHold RBW: 1 MHz
Detector: Peak VBW: 3 MHz
Offset: 13.1 dB_SWT: 20 ms

7125.51 MHz
63.37 dBuV/m

g, 17 TV FWPR SRR

Frequency (MHz)

(Average — UNIl Band 8) LPI

7045.0 7062.8 7080.6 7098.3 7116.1 7133.9 7151.7 7169.4 7187.2 7205.0

Frequency (MHz)

Plot 7-686. Radiated Upper Band Edge Plot MIMO
(Peak — UNII Band 8) LPI

FCC ID: A3LSMS911U

MEASUREMENT REPORT
(CERTIFICATION)

Approved by:
Technical Manager

Test Report S/N:
1M2209010096-16.A3L

Test Dates:
9/03/2022 — 11/23/2022 Portable Handset

EUT Type:

Page 396 of 399

© 2022 ELEMENT

V 9.0 02/01/2019

Unless otherwise specified, no part of this report may be reproduced or utilized in any part, form or by any means, electronic or mechanical, including photocopying and microfilm, without
permission in writing from Element. If you have any questions about this or have an inquiry about obtaining additional rights to this report or assembly of contents thereof, please contact

ct.inffo@element.com.
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7.7.6 MIMO Radiated Band Edge Measurements (80MHz BW Full Tone — 996T)
15.407(b.5) §15.205 §15.209
Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index 67
Distance of Measurements: 3 Meters
Operating Frequency: 5985MHz
Channel: 7
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Plot 7-687. Radiated Lower Band Edge Plot MIMO Plot 7-688. Radiated Lower Band Edge Plot MIMO
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index 67
Distance of Measurements: 3 Meters
Operating Frequency: 7025MHz
Channel: 215
Trace: Avera e RBW: 1 MHz 7132.69 MHz Trace: MaxHold RBW: 1 MHz 7128.08 MHz
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7.7.7 MIMO Radiated Band Edge Measurements (160MHz BW Full Tone - 2x996T)
15.407(b.5) §15.205 §15.209

Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index 67
Distance of Measurements: 3 Meters
Operating Frequency: 6025MHz
Channel: 15
Trace: Average RBW: 1 MHz 5902.44 MHz Trace: MaxHold RBW: 1 MHz 5742.44 MHz
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Worst Case Mode: 802.11ax
Worst Case Transfer Rate: MCSO0
RU Index 67
Distance of Measurements: 3 Meters
Operating Frequency: 6985MHz
Channel: 207
Trace: Avera e RBW: 1 MHz 7129.1 MHz Trace: MaxHold RBW: 1 MHz 7141.41 MHz
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8.0 CONCLUSION

The data collected relate only the item(s) tested and show that the Samsung Portable Handset

FCC ID: A3LSMS911U is in compliance with Part 15 Subpart E (15.407) of the FCC Rules for operation as a client
device.
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